CITY OF SOMERSWORTH
Office of the City Manager

TO: Mayor Dana Hilliard and City Council Members
FROM: Robert M. Belmore, City Manage
DATE: Friday, March 18, 2016

SUBJECT: City Manager’s Report for Monday, March 21, 2016
City Council Agenda

6:00 p.m. — Workshop
Re: Wastewater Treatment Facility Capacity Evaluation
Presented by Wright Pierce Engineer, Tim Vadney

Unfinished Business (under Section 13 of Agenda)
Resolutions

A. Resolution 24-16 Authorizing the City Manager to Enter into a Pilot Agreement with Frisbie
Memorial Hospital D/B/A Family Care of Somersworth. The Finance Committee voted to support
this action, moving it to the full City Council for consideration. City Attorney has reviewed the
[...]
construction costs for replacing the centrifuge are estimated to be $1.5 M, which are not included
in the construction project cost estimated above. A new centrifuge is expected to save an
estimated $40,000 annually in operating costs, including sludge disposal, polymer usage, and

energy and operator hours for centrifuge operation.

Long-Term Improvements

Wright-Pierce identified several issues at the facility during our site visits that, while not
specifically required to be addressed at this time for successful operation of the secondary

system, should be either investigated further or considered for future improvements.

* Improve cooling system in the blower building electrical room to prevent blower drive
overheating.

¢ Address code related issues in the blower building electrical room concurrently with the
ventilation system.,

¢ Replace submersible mixers with gear-driven units or an alternative mixing system to
reduce maintenance costs.

s Add ORP probes to anaerobic/anoxic zones (four total).

13273A ES-4 Wright-Pierce



In addition, it is recommended that the City plan for required improvements due to future
modification to its NPDES permit with the addition of a total nitrogen discharge limit. The City
can expect to have their NPDES permit modified in the next few years (less than 10) to include a
total nitrogen limit of 3.0 mg/L.. The current nutrient removal process was simulated to reduce
effluent total nitrogen concentrations to below 8 mg/L, however the current process cannot be
expected to achieve effluent total nitrogen levels in the 3.0 mg/L range. Thus, it is recommended
that the City plan for a future nitrogen removal upgrade (a future enhanced nitrogen removal

upgrade could be in the $5.0M to $8.0M range (in 2015 dollars)).

13273A ES-5 Wright-Pierce



SECTION 1
INTRODUCTION

1.1  BACKGROUND

The Somersworth wastewater treatment facility (WWTF) is rated for 2.4 MGD and utilizes an
activated sludge system to employ either a modified University of Cape Town process (MUCT)
or an Anaerobic-Anoxic-Oxic (A20) process for biological nutrient removal. Of the two

aeration trains available at the plant, only one is currently utilized.

The plant receives a high level of soluble biological oxygen demand (BOD) from industrial
sources, It is currently operating at 63% of design flow and 96% of design BOD loading. Plans
for the connection of two housing developments (Sunningdale and Tara Fields) to the sewer

system are cutrently being reviewed.

The purpose of this report is to evaluate the capacity of the WWTF as operating currently with
one aeration train online, and to identify the ultimate plant capacity and modifications required to
bring the second train online. In addition, our scope included an analysis of the industrial
surcharge that the City is currently charging. The results of this analysis are included as

Appendix C.

1.2 DISCHARGE PERMIT LIMITS

Table 1-1 presents NPDES effluent limits for the Somersworth WWTFE. The plant is currently
subject to seasonal restrictions on Total Phosphorus as well as reduced Ammonia concentrations

during the period of June 1 through September 30.

13273A 1-1 Wright-Pierce



TABLE 1-1
CURRENT SOMERSWORTH WWTP EFFLUENT LIMITS

WEEKLY DAILY

' MONTHLY |

3 <l | AVERAGE AVERAGE MAXIMUM
Flow, MGD — — —
BODs, mg/l (Ib./d), Jun. 1 — Sep. 30 10(190) 15 (285) 17 (317)
BODs, mg/l (1b./d), Oct. | —May. 31 30(600) 45 (901) 50 (1,001)
TSS, mg/l (Ib./d), Jun. 1 — Sep. 30 10(190) 15 (285) 17 (317)
TSS, mg/l1 (Ib./d), Oct. 1 — May. 31 30(600) 45 (901) 50 (1,001)
pH, Std. Units 6.5-8.0
Dissolved Oxygen, mg/l, Jun. 1 — Sep. 30 min. 6.5
E.Coli, cfu/100 M1 126 406
Total Residual Chlorine, mg/L 0.08 —_ 0.14
Total Phosphorus mg/1 (1b./d), Jun. 1 — Sep. 30 0.75 (9.5) —_— —
Ammonia, 1b./d, Jun. 1 — Sep. 30 — 143 —
Ammonia, mg/l (Ib./d), Oct. 1 — May. 31 13 (264) — —
Whole Effluent Toxicity Various

The WWTF discharges into the Salmon Falls River which discharges into the Great Bay Estuary,
which is a subject of efforts to improve water quality by reducing nitrogen loadings to the Bay.
Several municipal wastewater treatment plants have received proposed interim total nitrogen
discharge limits of 8 mg/L with a potential ultimate nitrogen concentration limit of 3 mg/L.
Therefore, Somersworth may expect to receive a total nitrogen discharge limit as a modification
to its NPDES permit in the near future, with a potential expansion to its nutrient removal period
(possible from May 1 to October 31). The facility is currently operating under a NPDES permit
with modifications issued in 2003, that expired in 2005.

1.3 APPROACH

Wright-Pierce staff met with WWTF operations in August, 2015, to understand current
operations and verify project objectives. Wright-Pierce obtained the following information for

our evaluation:

e WWTP Improvements Record Drawings (Underwood Engineers, August 2003)
e NPDES Permit No. NH0100277 for the City's WWTF

13273A 1-2 Wright-Pierce



e Request for Proposals for this project including growth projections for Sunningdale
Development and Tara Fields

» Nitrification Notice of Non-Compliance - Evaluation (W&S, June 2009)

*  WWTF operating data 2014 through June 2015

o Shop drawings Sanitaire air diffusers 2005

* Proposed wastewater division operations budget 2015-2016

Wright-Pierce reviewed all collected information to establish current flows and loadings to the
City’s treatment facility. Based on the information received, curtent and future WWTF flows
and loads and our understanding of current and potential future NPDES permit requirements,
current and future capacity (with a second aeration train online) of the facility was evaluated.
Improvements required for activating the second train were identified along with associated

capital and O&M costs, and are presented in Section 4.

13273A 1-3 Wright-Pierce



SECTION 2
FLOWS AND LOADS

2.1  BASIS OF DESIGN

Current flows and loadings for the WWTF were established by review of Monthly Operating
Reports from January 2014 to June 2015. The resulting current flows and loads are summarized

in Table 2-1. The data were analyzed for the following conditions:

¢ Minimum Daily: Minimum flow or load during the period. The minimum daily value is
presented for each parameter independently, i.e., the minimum value presented in Table
2-1 does not necessarily occur during the same day for each parameter listed.

o Annual Average. Average of all daily data for the entire period.

o Maximum Month: To accurately predict the secondary treatment system's response to a
maximum month loading condition, the values selected must not be mutually exclusive.
That is, the maximum month loading condition should reflect actual historical loading
events. The maximum 30-day period (i.e. maximum month) BODs loading of 5,671
pounds per day (Ib/day) was selected which occurred historically from August 13 to
September 13, 2014,

13273A 2-1 Wright-Pierce



20.1914-1ybLipp 7T VELZEL

10108 Suyead ¢

SISIINO SUIPN|OXd ‘[ /] / UO PALINII0 SMO[,] AB(] WNWIXEA
S1/82/S PoAIasqo qOg 10} sanfeA Ae(] WNWIXEIA ‘7
10z "dog 10} papiodas sFulpeo] QO YO WINWIXBIA [

(SAION
24! €Tl €08 Ity 8LE €TE 0L6°€ (0143 1§71 T61°L 919 v0°C ¥6'C . Keq wnuwrxep
€1l Il L6E 06¢ 86¢C £6C cIsT Lve 611 1L9°C LSS $80 el ,BUIpe0T QOF YO WNWIXeN
€6 6'L (433 L'LE 6vC 80T 9v0°C 0L1 - 8Ly S6¢ — vl A3RIOAY [eNUUY
9¢ c'8 L6l - 8rl cC €Il L91 0Z8°C €ty 080 Ajreq winwiur

Aep/qr /8w Aep/qr /8w Aep/qr  pBw Kep/qr 1/Bw fd Aep/al 18w c4d GO HALANVEVd

d NDILL  N-€HN SS.L ~ dod MO

S10Z ‘1€ AINL OL #10T ‘T AAVANVSL
NOLLVOTVAH IWALSAS AYVANOIDES 404 SAVOT ANV SMOTA INHHRANOD
[-CdT9dV.L



e  Maximum Day: Maximum single day that occurs for each parameter during the
period. As with the minimum day, the maximum day does not occur on the same
day for each parameter. Maximum daily flow listed in Table 2-1 of 2.94 MGD
occurred on April 1, 2014, as shown in Figure 2-1. Although this flow was
exceeded twice during the period, the April 1st flow was considered most

representative for the purpose of establishing a peaking factor for the parameter.

FIGURE 2-1
DAILY FLOWS TO SOMERSWORTH WWTF
JANUARY 1, 2014 TO JULY 31, 2015

450 -
.
a0 -
350 -
.
300 ¢
.
L]
*
g ! .
€250 — s . B
i ., « 3
- . - . * .
= -
™ . .
8300 . . .} . b e
= . . . . s ©2
g ST LN
- S i B . *» .
) (Ll -.. » . ™ *
AT 0 Vv, o . S * s e
150 * = '. ’. .u.‘o“:“ - o.r.‘ V." ‘\::: e % O'.ﬁ J.:.
. . . . L W0 . St o o8 . . “ . -
xS .0‘0, .- te o e ‘?1. . P, ,' TR ) M o o M Tt
- ‘}: 2o ...'. o A . oO.u : .R‘. . .o. . ({w‘ . .. .’0 N
- *
’, :. ‘e 3 ee? 2 Yoo - - PO ’:‘.
100 - 22 = - ..Cb‘b. . o e o - . .
. *0%% se ‘3‘.‘0¢ e ode
0.50 -
0.00 - ’ v
1/1/2014 a/11/2014 7/20/2014 10/28/2014 2/5/2015 51162015

13273A 2-3 Wright-Pierce



e Nutrient Loading: Nutrient loadings were calculated based on estimating a
percentage of BODs loadings from limited sampling. Total Kjeldahl Nitrogen
(TKN) loading was assumed to be 7 percent of BODs loading, whereas
phosphorus was estimated at 2 percent of BODs loading. Although the TKN
percentage is low as compared to typical municipal influent (typically TKN:BOD
ratio of 15-20%), Somersworth receives large concentrations of soluble BOD
from industrial discharges which are typically nitrogen-deficient.  This

assumption is validated by the limited influent nitrogen grab sampling.

In order to estimate the design capacity of the plant, characteristics of future domestic sewerage
were calculated from guidelines provided by NHDES Env-Wq Section 707.03 Basis of Design
Report. This section provides recommended sewerage flows and loads per capita, which are

summarized in Table 2-2.

TABLE 2-2
FUTURE DOMESTIC WASTEWATER CHARACTERISTICS

' FLOW ~ BOD: TSS | TN p

gpd/cap mg/L.  Ib/day/cap mg/L. Ib/day/cap wmg/L Ib/day/cap wmg/L. Ib/day/cap
80 330 0.22 375 0.25 60 0.04 9 0.006

It was further assumed that all expansion to Somersworth sewerage would be from domestic
sources as the City has indicated that this is most likely the source of future growth. Industrial
sources will likely consist of higher concentration of organics (BODs) or solids than domestic

wastewater and would utilize greater plant capacity per gallon.

13273A 2-4 Wright-Pierce



SECTION 3
CAPACITY ANALYSIS

3.1  EXISTING SECONDARY SYSTEM PROCESS

System Description

The Somersworth WWTEF utilizes an activated sludge system to employ either a modified
University of Cape Town process (MUCT) or an Anaerobic-Anoxic-Oxic (A20) process for
biological nutrient removal. The plant generally operates with the MUCT process from April
through October, and switches to the A20 process for the remainder of the year. The two
acration trains are subdivided into five zones with a total volume of 0.91 million gallons each.
Only one aeration train is currently utilized. Anaerobic and anoxic mixing is provided by
submersible mixers, while nitrified and denitrified recycle pumping is provided by propeller
pumps with capacities of 1740 gpm and 868 gpm, respectively. Sludge is wasted from the
bottom of the secondary clarifiers to the sludge holding tanks. The aeration system consists of
four variable speed, 50 HP positive-displacement blowers with membrane disk diffusers for fine-
bubble aeration. Mixed liquor suspended solids concentrations (MILSS) have recently ranged

from 2,600 to 4,000 mg/L while maintaining an aerobic solids residence time (SRT) of 6 days.

The aeration tanks are followed by two 80-foot diameter secondary clarifiers with 10.5 feet
sidewater depth. The depth of the clarifiers is considered inadequate for proper clarifier
operation (as a comparison, NHDES Env-Wq 711.04 recommends a sidewater depth of 16 feet
for clarifiers with a diameter of 80 feet). Scttled mixed liquor is recycled back to the head of the
aeration tanks via a recycled activated sludge (RAS) pump system consisting of three variable-
speed centrifugal units, with a firm capacity of 400 to 2,000 gpm. Sodium aluminate is added to
the recycled activated sludge (RAS) flow for alkalinity and as a coagulant for chemical
phosphorus removal. Tertiaty treatment for solids/phosphorus removal is provided by cloth disk

filters, followed by disinfection and post-aeration.

13273A 3-1 Wright-Pierce



Waste activated sludge (WAS) is stored briefly (less than 24 hours) in aerated sludge holding
tanks prior to being dewatered by a centrifuge. Major plant recycle streams include dewatering
centrate and tertiary filter backwash, which is collected at the building drain wetwell and

returned to the head ofthe aeration tanks.

Current Performance

A review of operating data from January 2014 to June 2015 indicates the following:

e High level of influent soluble BOD (from industrial sources)

e The plant was able to obtain full nitrification in the aeration tanks June through October
with the exception of several weeks in July and August 2014

» The plant exceeded daily maximum final effluent T'SS concentration limits once in July
2014 and once in August 2014 from clarifier overload due to wet weather flows, with
both exceedances corresponding to an apparent loss in nitrification

e The combination of the Enhanced Biological Phosphorus Removal and chemical/tertiary
treatment using sodium aluminate and cloth filters is able to keep effluent total

phosphorus below the permit limit of 0.75 mg/L

Daily final effluent TSS and BOD concentrations for the period observed are shown in Figure 3-
1.

13273A 32 Wright-Pierce



FIGURE 3-1
DAILY FINAL EFFLUENT TSS AND BOD CONCENTRATIONS
JANUARY 1, 2014 TO JULY 31, 2015

|
* 1SS |
4500 | wBODS
L] — J
40.00
3500 + |
= L |
gmm
: ; |
2 = !
- = 1
52500 |
H . . ’ ﬁ
ézo.oo-- 5 -
- % Max Daily Concentration Limit u |
E 5 - =y NE |
| Cas ) B ] u = |
L g ELa |
. ] = n & M . L "] 74 '. ’
.o. . . 22 " 5 " I . =
10.00 + 5 0..;‘ % u, - = g= = u ...-. u-n |
I = - . an, -
s =k u . " . o ® " |
oo . - "y ‘mq el P . ® . Wan |
- & « N mPeym me Su et g ~ e n,4 |
ok A I R e e T U~ |
u ‘
e e o:fo g P . Ve s |
000 - . - " .- ne . S — = : e . . [
2 =2 £ X =2 2 2 2 &2 2 2 == z 9B & =2 =2 =7 12 =2 !
S £ § 35§ 3 8§ 8 £ 8 55 2 ¢ ¢z ¢
> &8 5 3 5 § §§ § 5§55 85§ 8§ 5§ &8

3.2  SETTLING CAPACITY ANALYSIS

NHDES Env-Wq Section 711.04 Secondary Settling Tanks stipulates that secondary clarifiers
shall be designed/evaluated using a solids flux analysis. Wright-Pierce utilizes State Point
Analysis for evaluating settling capacity. From this analysis, maximum operating mixed liquor
suspended solids (MLSS) concentrations and required RAS pumping capacity can be determined

based on the capacity of the clarifier settling area.

The State Point Analysis using a current maximum daily flow of 2.9 MGD is shown in Figure 3-
2.

13273A 3-3 Wright-Pierce



FIGURE 3-2
CURRENT STATE POINT ANALYSIS SOMERSWORTH WWTF
JANUARY 1, 2014 TO JULY 31, 2015

50 — — e — — _ -

45

40

Notes:

1. Settling flux correlated from Daigger,
WER, 1995 assuming an SVl of 150

2. Underflow RAS corresponds to 2,000
gpm. —

3. Max MLSS of 5,200 mg/L.
/ 4. Peak daily flow of 2.9 MGD. }

= Qverflow Rate Operating Level
= Underflow Rate Operating Level

P === ||

Solids Concentration, g/L

35

W
o

Solids Loading Rate, Ib/sf-d
o] r
o w
71’

X
/

This analysis assumes a RAS pumping rate of 2,000 gpm, a MLSS concentration of 4,200 mg/L,
and a Sludge Volume Index (SVI) of 150 mL/g, which is recommended for establishing design
capacity by NHDES Env-Wq Section 711.04 Secondary Settling Tanks: Design Criteria for
Overflow Rates. Furthermore, Section 711.03 Secondary Setiling Tanks: Design Criteria for
Solids Loading recommends a settling tank safety of factor of 1.3 to 1.5. Due to the shallow
depth of the secondary clarifiers, a safety factor of 1.5 is recommended. Figure 3-2 indicates that
the settling area of the two existing clarifiers, as well as the return sludge pumping capacity from
the two existing clarifiers should be sufficient for current conditions, given a maximum MLSS of
3,200 mg/L and a peak RAS pumping capacity of 2,000 gpm. The state point provides a safety
factor of roughly 1.5, meeting NHDES guidelines.

The future maximum daily design flow for the Somersworth WWTF was projected using the
peaking factor of 2.0 established using current flows (refer to Table 2-1). Therefore, given the

design rated average flow of 2.4 MGD, the future (2020) maximum daily flow is 4.8 MGD. The

13273A 3-4 Wright-Pierce



State Point Analysis using this maximum daily influent flow is shown in Figure 3-3. Figure 3-3
indicates that the settling area of the two existing clarifiers, as well as the return sludge pumping
capacity from the two existing clarifiers should be sufficient for future flows and loadings, given

a maximum MLSS of 4,200 mg/L and a peak RAS pumping capacity of 2,000 gpm.

FIGURE 3-3
FUTURE STATE POINT ANALYSIS SOMERSWORTH WWTP

50 - — — — — -
S —
40 —_— —s
35 1. Settling flux correlated from Daigger, [
WER, 1995 assuming an SViof 150
2 2. Underflow RAS corresponds to 2,000
g% gom. —
o 3. Max MLSSof 4,200mg/L.
g 4. Peak daily flow of 4.8 MGD.
25 . e
§ — Ovectiow Rate Operating Lave!
§ —— Underficw Rate Operating Level
g 20 +—n . . - . — Soing Fux i

Sobds Concentration, g/L

At the Somersworth WWTF additional protection against permit violation by solids is provided
by tertiary treatment utilizing cloth disk filters. However, at a peak hourly flow of 6 MGD the
allowable solids loading to the filters would be less than 12 mg/L, and therefore any upset of the
secondary clarifiers would exceed the solids handling capacity of the filters (assuming a
recommended solids loading flux rate of 0.7 1b TSS/ft2/day). Therefore, the filters will not

provide sufficient protection to provide additional sustained capacity to the treatment facility.

13273A 3-5 Wright-Pierce



3.3 PROCESS MODELING
3.3.1 Existing Plant

A steady-state process model of the Somersworth liquid treatment system was developed in
BioWIN 4.0™ in order to evaluate the capacity of the secondary system. For this study, the
model was developed using model-default kinetic and stoichiometric process parameters. The
baseline model utilized a single train operating in the MUCT configuration as currently operated

during July through October.

The temperature of the wastewater was modeled at both minimum and annual average
temperatures observed at the plant of 54°F (12°C) and 61° F (16°C), respectively. Sludge storage
time was assumed to be negligible, and solids capture of the centrifuge was modeled at 95%. A

process schematic of the existing (modeled) system is shown in Figure 3-4.

FIGURE 3-4
BIOWIN PROCESS MODEL BASELINE CONFIGURATION

Rawinfluent AN2 AX1 AX2 AER1 Effluent

g  ne L e

-~

= L

{—1:! Waste Sludge
Centrifuges

3.3.2  EXISTING CONFIGURATION

The model of the existing system was used to simulate the plant under both annual average and

maximum month loadings for current conditions. A summary of the results is shown in Table 3-
1.

13273A 3-6 Wright-Pierce



TABLE 3-1
BASELINE MODEL RESULTS

ANNUAL MAXIMUM MONTHLY

| AVERAGE BOD;s LOADING

Aeration Tanks
Number of trains in operation 1 1
Wastewater temperature, °C 16 12
Process configuration MUCT MUCT
Aerobic SRT, d 6 8
MLSS, mg/L 3,770 5,750
Airflow required, scfm 2,330 2,970
Diffuser flux, scfm/diffuser 2.0 2.5
Secondary Clarifier
Number of clarifiers in operation 2 2
Peak Daily Flow, MGD 2.9 2.9
Peak Day RAS rate, MGD 29 2.9
Peak day SLR, Ib/d/ft° 18 28
Underflow TSS, mg/L 10,050 15,300
Final Effluent
Effluent CBODs, mg/L 5 5
Effluent pH 6.7 6.7
Effluent TKN, mg/L 2.5 2.9
Effluent NH3, mg/L 1.0 1.0
Effluent NOx, mg/L 1.9 3.1
Effluent TN, mg/L 4.4 6.0
Effluent P, mg/L 0.3 0.3
Effluent TSS, mg/L 5 5
Effluent TN, 1b./d 53 61
Effluent P, Ib./d 4 3

Annual average conditions were modeled using a wastewater temperature of 16°C and the
current aerobic solids retention time of 6 days. Critical design conditions (i.e. maximum month

loading) to determine plant capacity were established using conservative assumptions including

the following:

e  Maximum month BODs loadings
e Temperatures typical of early spring (12°C)